
 

 
 
 

Berlin, Germany 
2013 

 
 
 

© Copyright 2013 by the KompetenzZentrum Wasser Berlin gGmbH. All rights including translation into 
other languages, reserved under the Universal Copyright Convention, the Berne Convention or the 
Protection of Literacy and Artistic Works, and the International and Pan American Copyright Conventions. 

Cicerostr. 24 
D-10709 Berlin 
Germany 
Tel  +49 (0)30 536 53 800 
Fax  +49 (0)30 536 53 888 
www.kompetenz-wasser.de 

REPORT 
Contract: OXIMAR-1 

D 1.1 

HYBRID CONCEPTS FOR MAR WITH 
RECLAIMED WATER FOR NON-

POTABLE REUSE 
 

Project acronym: Oximar-1 
 

by 
Matthias Staub, Héloïse Thouement, Ulf Miehe, Gesche Grützmacher 

 
Department “Sustainable Use and Conservation of Groundwater Resources” 
[...]
wastewater input (75th-ile, see Table 1). Quality group IV was not shown for concision. 

Quality compliance Treatment steps or combination of treatment steps 

 
Sand filters and Subsurface passage 

SSF RSF S-T SP L-T SP I-P 

Group I � � � � � 

Group II � � � � � 

 
Disinfection Membranes 

O3 UV MF UF UF+NF 

Group I � � � �* � 

Group II �** �** � � � 

 
Disinfection*** with Sand filters or Subsurface passage 

Dis+SSF Dis+RSF Dis+S-T SP Dis+L-T SP Dis+I-P 

Group I � � � � � 

Group II � � � � � 

 
Membranes or Activated carbon and Subsurface passage 

UF+S-T SP UF+I-P Dis+AFC+I-P Dis+RSF+GAC 

Group I � � � � 

Group II � � � � 
*assuming no membrane failure 
**however, limit values for TSS and turbidity, because they are not removed 
***similar conclusions for both disinfection technologies, Ozone and Ultraviolet  
 
SSF: slow sand filter, RSF: rapid sand filter, S-T SP: short-term subsurface passage, L-T SP: long-term 
subsurface passage, I-P: infiltration percolation, O3: ozonation, UV: ultraviolet, MF: microfiltration membrane, 
UF: ultrafiltration membrane, NF: nanofiltration membrane or low-pressure RO, Dis: disinfection, AFC: 
Actiflo® Carb, GAC: granular activated carbon. 
 



 

 20

 
In most cases, the microbiological pathogen removal was the limiting factor, explaining 
why disinfection methods performed better than most granular filtration systems. In this 
study, only treatment trains obtaining water quality matching the Group I (unrestricted 
reuse, as described in �Q4) were selected. Thus, sand filters, disinfection alone, simple 
membrane filtration or rapid sand filters (RSF) combined with disinfection could not be 
considered (� in Table 7).  

In total, five treatment trains were selected based on these results (#1-5). The 
combination of treatment steps (i.e. treatment trains) enabling a Group I reclaimed water 
quality are listed in Table 8. Additional treatment trains including  

 a high-pressure membrane (#6) (typical high-end reuse solution); 

 two solutions involving ozone disinfection and activated carbon: an Actiflo® Carb 
system (#7) and a rapid sand filter followed by a granulated activated carbon filter (#8). 

are also included for illustration purpose in the assessment. However, only treatment 
train #6 was assessed in detail in the life-cycle assessment, while treatment trains #7-8 
were only assessed roughly using indirect calculations (deductions from other LCA 
results) and expert validation. 

 

Table 8: Final selection of the treatment trains. Please note that treatment train #6 is given for comparison, 
but provides higher quality water, and that it does not include aquifer recharge / storage. 

Treatment 
train 

Filtration Disinfection Storage Water quality 

#1 Infiltration pond 
O3 

(+infiltration 
pond) 

Aquifer 
(via vadose z.) Group I 

#2 UF + screening UF 
Aquifer 
(direct) 

Group I 

#3 SSF O3 
(+SSF) 

Aquifer 
(direct) 

Group I 

#4 
UF + infiltration 

pond UF 
Aquifer 

(via vadose z.) Group I 

#5 Infiltration pond 
UV 

(+infiltration 
pond) 

Aquifer 
(via vadose z.) 

Group I 

#6 UF + NF* 
UF 

(+NF*) 
NO STORAGE, 

Direct reuse 
Better than 

Group I 

#7 Actiflo® Carb 
O3 

(+infiltration 
pond) 

Aquifer 
(via vadose z.) 

Better than 
Group I 

#8 RSF + GAC O3 
(+GAC) 

Aquifer 
(direct) 

Better than 
Group I 

*NF or low-pressure RO. 

 

 



 

21 

 

 It must be underlined at this stage that, in order to provide conservative 
conclusions regarding health hazards, the additional treatment in the saturated 
aquifer is not considered and the final water quality is considered when the water 
reaches the aquifer (BOX 3). Indeed, this additional treatment is specific to the 
nature of the subsurface and total travel time, and cannot be considered always 
fully reliable (Aertgeerts and Angelakis 2003). 

 The comparison of treatment trains #1-5 with treatment #6 is given only for 
illustration purpose. While treatment trains #1-5 can be assimilated as tertiary 
treatments, treatment train #6 is a quaternary treatment, resulting in a higher final 
water quality. 

 

BOX 3: TREATMENT IN THE VADOSE ZONE AND TREATMENT IN THE AQUIFER 

In the following, the treatment occurring in the aquifer is neglected (subsurface 
passage within the saturated aquifer), and the treatment occurring in a recharge 
system using infiltration ponds is assumed of the same quality than in infiltration-
percolation systems. In this approach, the potential negative impacts of the 
aquifer (notably dissolution of salts) are also neglected. Mixing, dilution, are not 
considered either. 
 

Aquifer treatment not included in the assessment (additional benefits) 

 

Well 

injection 

  
 

 

 

   

Basin 

infiltration 

 
Vadose zone  treatment          

   accounted   for 



 

 22

Chapter 3  
Comparative assessment of hybrid solutions 

3.1 Methodology for the comparative assessment 

Q10. What tool is used to compare the different treatment trains? 

To compare the different hybrid solutions, a life-cycle assessment was conducted. Life-
cycle assessment (LCA) is a normalized method to quantify various environmental 
impacts of a process or product. LCA enables to monitor all impacts of a given process 
and avoid the shift of environmental burdens to other elements of the environment and to 
other geographic areas. The life cycle of a system is the “consecutive and interlinked 
stages of a product system, from raw material acquisition or generation from natural 
resources to final disposal” (ISO 14040 2006). 

Applied to water and wastewater systems, the LCA evaluates the different stages of the 
life of the plant (mainly construction, use and decommissioning) and includes the linked 
activities, such as electricity production, transport and chemicals used (Renou 2006). For 
assessing the life-cycle impacts of a given process, indicators are used – here, only 
climate change (carbon footprint), human toxicity and terrestrial acidification are 
presented. The LCA of the hybrid treatment trains is assessed using the software 
“umberto®” by IFU Hamburg, which enables to describe in detail processes for assessing 
their life-cycle impacts. The considered emission factors as presented in this report are 
the VWS&T emission factors used for the Carbon Footprint assessments within the 
Veolia group.  

Additionally to LCA indicators, the land footprint (m²/m³) and the energy intensity 
(kWh/m³) of the different treatment trains will be assessed. 

� Please refer also to the MSc. Thesis of Héloïse Thouement (Thouement 2012) for 
further information on the different environmental impacts of the treatment trains 

 

Infiltration 

to the aquifer

Treatment

process

System boundaries

Material production

Transport

Excavation, drilling, cleaning

AquiferSE

Material transport

Excavation, building, cleaning

Energy (process, pumping)

LCA indicators:

- Climate change

- Human toxicity

- Terrestrial acidification

Other indicators:

- Land footprint

- Energy intensity

Brine/sludge

Aquifer, brine and sludge impacts are not considered within the 

system’s boundaries – which stops with infiltration to the aquifer
 

Fig. 3: Energy demand of the selected hybrid solutions. 



 

23 

Q11. What are the operating conditions of the hypothetical case study? 

Due to the expected market for the Mediterranean region, a hypothetical case study was 
proposed in accordance with the project’s Technical Committee members with following 
characteristics: 

 Case study located in Morocco – this choice impacts the emission factors as well 
as the distances for raw and engineered material supply (the impact of choosing 
another similar location have been discussed by (Thouement 2012) for Tunisia; 

 Plant size of 50,000 PE, thus the considered design wastewater flow is 
6,250 m³/d (2.3 Mm³/y) based on a 125 L/day/PE wastewater generation; 

 Wastewater quality based on the 75th percentile of the Secondary Effluent quality 
review performed (�Q1), as listed in Table 1 (TSS: 19 mg/L, Turbidity: 9 NTU, 
BOD5: 19 mg/L, Faecal Coliforms: 1.105/100 mL); 

 The considered treatment trains have been listed in �Q9 and are the following: 

o Ozone disinfection combined with aquifer recharge with infiltration ponds 
(#1) or slow sand filtration and direct aquifer injection (#3); 

o Ultrafiltration combined with direct aquifer injection (#2) or aquifer 
recharge via infiltration ponds (#4); 

o Ultraviolet disinfection combined with aquifer recharge via infiltration 
ponds (#5); 

o Ultrafiltration combined with Nanofiltration (or low-pressure Reverse 
osmosis) for direct reuse (#6). 

As discussed earlier, treatment trains #7-8, which involve the use of activated 
carbon, have not been assessed by the detailed LCA, but only roughly using 
indirect calculations (deductions from other LCA results) and expert validation. 

Q12. What are the main design parameters for the hypothetical case study? 

The hypothetical case study consists of a tertiary water reclamation and aquifer recharge 
facility next to an existing wastewater treatment plant. The possibility to recharge the 
aquifer and sufficient land availability are taken for granted. 

Most of the parameters were estimated from the literature or expert feedback at KWB 
and within the Veolia Group. More detail to all the different parameters can be found in 
(Thouement 2012). 

 The main design parameters of the treatment steps are given in Table 9. 

 



 

 24

 

Table 9: Main design parameters of the treatments steps for the detailed LCA. 

Treatment step unit Lifetime Flow* Number of units Energy** Other 

Ozonation unit 15 y 6250 m³/d 
(100% flow recov.)

1 O3 generator 0.19 kWh/m³ O3 dose: 0.6 mg/mg of DOC 

Ultraviolet lamps 3 y 49 UV lamps 0.05 kWh/m³ UV dose: 1000 J/m² 

UF membrane units 7 y 
57 m³/d/module 

(90% flow recov.) 217 modules 0.17 kWh/m³ Coagulant used: FeCl3 
Cleaning agents: NaOH, H2SO4, NaOCl, 

HCl, Citric acid, Tenside 
NF membrane units 7 y 

13 m³/d/module 
(90% flow recov.) 391 modules 0.65 kWh/m³ 

Slow sand filters 20 y 
2.4 m/d  

infiltration rate 
4 SSF  

(+1 backup) 
- 

Filter thickness: 1 m, tot. surface 2,600 m² 
Cleaning frequency: 12 times/year 

Infiltration ponds 30 y 
0.43-0.86 m/d  
infiltration rate 

4 IP 
(+2 for rotations) 

- 
Sand layer: 0.30 m, tot. surface 1.3-2.8 ha 

Cleaning frequency: 2-6 times/year*** 

Injection wells 30 y 
(pump: 12 y) 

1265-1563 m³/d 4 wells 
0.02 kWh/m³ Pump TDH: 4m Well depth: 20 m 

Well diameter: 10” 
Recovery wells 0.11 kWh/m³ Pump TDH: 25m 

O3: ozone, UV: ultraviolet, IP: infiltration pond, UF: ultrafiltration membrane, SSF: slow sand filter, NF: nanofiltration membrane. 
*flow recovery is also indicated whenever relevant, i.e. the percentage of inflow that can be reclaimed at the outflow of the unit. Membranes do not enable full flow recovery 
because of backwashing. 
**per cube meter reclaimed water. 
***sand cleaned on site using a sand washing machine. 

 

� Please refer also to the MSc. Thesis of Héloïse Thouement (Thouement 2012) for further information on the design parameters 

 



 

25 

3.2 Results of the comparative assessment 

Q13. What is the energy demand of selected hybrid solutions? 

Additionally to the LCA, the energy demand of the selected treatment trains was 
assessed. For a better comparison, it was normalized to the cubic meter of reclaimed 
water at the plant’s outflow. Fig. 4 shows the results for the analysed treatment trains. 
The energy related to pumping was displayed separately.  

 The energy demand of the treatment trains #1-4 and #7-8 is approximately 0.20-
0.25 kWh/m³, up to 5 times less than combined Ultrafiltration and Nanofiltration 
(#6). The combination of UV with infiltration ponds (#5) reaches even lower 
energy demand levels with 0.08 kWh/m³. 

 It is noteworthy that water pumping from the recharged aquifer can increase 
significantly the energy demand of the treatment trains. Here, a 25 m pump total 
dynamic head was considered (Table 9), and the wells’ energy demand may 
amount to up to 30% (#1-4) or even 60% of the total energy demand (#5). Thus, 
storing the water into deep aquifers will not be economically favourable compared 
to using more shallow or surface water resources. 

 
Fig. 4: Energy demand of the selected hybrid solutions.  

 

Fig. 5 shows the results of the hybrid treatment schemes in comparison with other data 
from the literature (Sala and Serra 2004; Pearce 2008; Vince, Aoustin et al. 2008; Dillon, 
Pavelic et al. 2009; Argo, Veerapaneni et al. 2010; Godskesen, Hauschild et al. 2012; 
Ihara, Ueyama et al. 2012). 

In comparison to other water supply or reuse options, the results are quite promising: 
while surface water is less energy demanding due to the absence of pumping, 
recharging reclaimed water may be more economical than abstracting deep 
groundwater, and it is in any case more economical than brackish water or 
seawater desalination. The energy demand of the Orange County Water District “Water 
Factory 21”, a typical example of high-tech reuse for groundwater recharge and saltwater 



 

 26

intrusion, is given as example – and well above the energy demand of the hybrid 
schemes (Argo, Veerapaneni et al. 2010).  

The results however need to be interpreted carefully, since literature sources may not 
consider the same boundary conditions as considered within the study of the hybrid 
treatment trains (e.g. aquifer depth). In particular, groundwater abstraction from shallow 
aquifers, if involving no treatment, can be more energy-efficient than wastewater reuse 
for managed aquifer recharge. 

 
Fig. 5: Comparison of energy demands for selected water supply options. 



 

27 

 

Q14. What is the carbon footprint of selected hybrid solutions? 

Within the life-cycle assessment (�Q10), the carbon footprint of the hybrid treatment 
trains is assessed using the software “umberto®”. As described earlier, the considered 
emission factors were taken from the VWS&T emission database. Fig. 6 shows the 
equivalents CO2 life-cycle emissions of the selected treatment trains. Please note that 
these results apply to a given setting, and may not be applicable to other context (water 
quality, geographical parameters…). It is noteworthy that: 

 Most hybrid treatment trains have comparable CO2 emissions of around 
0.20 kg CO2eq/m³, with UV disinfection and infiltration (#5) being the less CO2-
emittent (around 0.1 kg CO2eq/m³). Nanofiltration (#6) increases the CO2 
emissions 3-5 fold (around 0.7 kg CO2eq/m³). 

 Electricity is clearly the dominant factor for CO2 emissions related to these 
treatment trains. It represents 70-75% of the total life-cycle carbon footprint of the 
treatment trains, except for UV disinfection and infiltration (#5) where it 
represents only 51% of the total carbon footprint, and Nanofiltration (#6), with 
94% of life-cycle emissions. 

 Construction is also an important CO2-emitting source for the treatment trains 
with infiltration ponds (#1, #4 and #5) – up to 46% for UV disinfection and 
infiltration (#5). Chemicals represent also a significant source of CO2 emissions 
for the treatment trains involving membranes (#2, #4 and #6). 

 

Fig. 6: Global warming potential (CO2-equivalent emissions) of the selected hybrid solutions. Treatment 
trains #7-8 are not included, as no detailed LCA was performed. 

When water abstraction is included, on average, the hybrid treatment schemes had an 
emission of 253 gCO2eq/m³ for #1-5. A rough assessment gives emission estimates for 
solutions with activated carbon (#7-8) of 350-400 gCO2eq/m³. Although life-cycle 
assessments cannot be compared between different locations (due to, e.g., different 
water qualities and emission factors), it can be said that these values are very 
comparable to the emissions related to groundwater abstraction for drinking water (280 
gCO2eq/m³ after (Godskesen, Hauschild et al. 2012)), and well below the emissions 